
NR. ref code DESCRIPTION SPECIFICATION QTY

1 A2.3.06.05.773 base plate δ3 1

2 A1.5.132.003 emergency stop switch LAY5-BS544 1

3 A1.5.131.589 controller MAM6090(B)(T)(V)(W) -100-SQ 1

4 A2.3.06.03.2455 right shutter in the front ××δ1.2 1

5 A2.3.06.07.1338 panel plate for controller δ1.2 1

6 A2.3.06.02.1755
Vertical shaft in the middle side of 

the front shutter
××δ1.5 1

7 A2.3.06.03.2456 left shutter in the front ××δ1.2 1

8 A2.3.06.06.515 cabinet for inverter ××δ1.5 1

9 A1.5.109.420 inverter Z2000T-18GY-4M  (E) 2

10 A1.0.03.3.019 nylon lock nut M6 8

11 A1.0.01.1.001 cross recessed pan head screw M6X16 8

12 A1.0.03.0.012 nut M8 45

13 A1.0.04.1.002# flat gasket φ8 Φ8 28

14 A1.0.04.2.006# spring washer φ8 Φ8 32

15 A1.0.00.5.014# inside hexagonal bolt M8×25 32

16 A1.5.999.543 acylic plate 50A-JFPM-IID-WS-EMC-02 1

17 A1.0.03.0.006# hexagon nut M16 12

18 A1.0.04.0.006# flat gasket φ16 Φ16 22

19 A1.0.04.2.009# spring washer φ16 Φ16 22

20 A1.0.00.0.022# outer hexagon bolt M16×30（8.8级） 4

21 A1.5.086.007 ball valve R 1/2-Rp 1/2 1

22 A1.5.024.038  hexagon plug G1/2 1

23 A1.0.01.4.004 Cross countersunk head bolt M6×16 16

24 A1.5.012.002 oil level sight glass 175×22×20 1

25 A1.5.131.508 filter DL-65EBK5 1

26 A2.0.11.1288 electric control system 50A-JFPM-IID-WS（schneider/380V/50HZ-） 1

27 A2.3.06.06.516 electric cabinet ××δ1.5 1

28 A1.5.051.004 The fan can not pull off PG9 1

29 A1.5.051.005 The fan can not pull off PG21 1

30 A1.0.00.0.028 inside hexagonal bolt M10×25 4

31 A2.3.06.02.1757
Vertical shaft on left  side of the 

front shutter
××δ1.5 1

32 A1.5.107.308 sponge HM-50A-JFPM-IID-WS-EMC-00 1.000

33 A2.6.06.03.6067 right shutter 7371M 1

34 A1.5.105.034 lock 10

35 A2.3.06.02.1756
Vertical shaft on left  side of the 

back shutter
××δ1.5 1

36 A1.5.013.261# straight connector φ6-φ6 1

37 A1.5.014.046 secondary oil return pipe of the air end-01 φ6 0.30

38 A2.2.07.2292 Exhausting pipe of oil tank 50A-JFPM-IID-WS-EMC-04-02 1

39 A1.5.013.557# straight connector 0 degree R1 1/4-G2 1

40 A1.5.063.031 safety valve (CE) R3/4 1

41 A1.5.013.092# straight connector 0 degree R1/4-φ6 1

42 A1.5.005.030 Minimum pressure valve MPV-32F-Y 1

43 A2.2.07.2294
oil return pipe between radiator 

and oil filter
50A-JFPM-IID-WS-EMC-04-04 1

44 A1.5.019.007
Pressure gauge of the oil-gas 

barrel
R1/4 1

45 A1.5.999.056# oil cock M27*1.5 1

46 A1.5.002.038 frange-steel pipe φ307×28(SA-105) 1

47 A1.5.018.007 oil gas separator φ170*φ109*φ200*305 1

48 A2.5.08.120 oil tank 3316 1

49 A2.2.07.2449 bellow of the air end exhaust 50A-JFPM-IID-WS-04-01.1 1

50 A1.0.00.0.019# outer hexagon bolt M12×35（8.8级） 4

51 A1.5.006.007 oil filter W962 1

52 A1.5.008.012 Oil filter base YLZ-03(Rp3/4-Rp3/4-M24×1.5) 1

53 A2.3.06.04.457 connector of Oil filter base ××δ4 1

54 A1.5.013.110# straight connector 90 degree R1/4-φ10 1

55 A1.5.014.046 unloading pipe φ6 0.30

56 A1.5.125.008 pressure sensor R1/4（0-16Bar，output signal 4-20mA） 1

57 A1.5.081.094 air filter set φ160*370 1

58 A2.2.07.2293 Oil and gas barrel outlet pipe 50A-JFPM-IID-WS-EMC-04-03 1

59 A2.3.06.04.458 air filter base ××δ4 1

369450-2IVR



60 A1.5.103.885 oil inlet pipe for air end 50A-XLWS-IID 1

61 A1.5.093.029 Temperature sensor PT100 1

62 A1.5.013.210# straight connector 90 degree R1/8-φ6 1

63 A1.5.125.017 pressure sensor R1/4（2M） 1

64 A1.5.014.046 secondary oil return pipe of the air end-02 φ6 0.30

65 A1.5.013.094# straight connector 0 degree R1/4-φ10 2

66 A1.5.014.028 secondary oil return pipe of the air end-03 φ10 0.24

67 A1.5.999.158 hose clamps 2

68 A1.5.103.866 flexible pipe of the air filter φ78×φ80×285(40A-JFPM-IID-WSRG-00) 1

69 A1.5.013.133# straight connector 0 degree R1/8-φ6 1

70 A1.5.065.010 oil return valve Rp1/8-Rp1/8（φ1.5mm） 1

71 A1.5.013.290# straight connector R1/8-R1/4 1

72 A1.5.013.110# straight connector 90 degree R1/4-φ10 1

73 A1.0.00.5.039# inside hexagonal bolt M16×35 4

74 A1.5.080.006 Air inlet valve kit AIV-65C-S/HJF70-DG 1

75 A1.5.013.627# straight connector 0 degree R1/4-φ6 1

76 A2.0.00.10.325 air end SE113/75 1

A2.2.24.793 1st motor
XPMS132-6-18.5 1

A2.2.24.794 2nd motor XPMS132-6-18.5 1

78 A2.3.06.03.2454 right side plate of the back ××δ1.2 2

79 A2.3.06.02.1754
Vertical shaft in the middle side of 

the back
××δ1.5 1

80 A1.5.013.534# straight connector 0 degree R3/4-M36×2 1

81 A1.5.013.508# straight adjustable connector 90 degree G3/4-M36×2 3

82 A1.5.113.044 cooler 780*694*95mm 1

83 A1.0.03.0.002# nut M10 10

84 A1.0.04.0.002# flat gasket φ10 Φ10 10

85 A1.0.04.2.003# spring washer φ10 Φ10 10

86 A1.0.00.5.006# inside hexagonal bolt M10×40 4

87 A2.3.06.01.1008 Head cover plate ××δ1.5 1

88 A1.0.00.1.002# outer hexagon screw with flange M6×10 18

89 A2.3.06.01.1007 head cover ××δ1.5 1

90 A1.0.00.5.012# inside hexagonal bolt M8×20 16

91 A1.0.01.2.013 cross recessed pan head screw M6X10 4

92 A1.0.03.0.011 nut M6 44

93 A2.3.06.01.132 fan cover ××δ1.2 1

94 A1.5.073.216 Cooling fan YWF(K)4D600-Z(1.9m，400V/50HZ/860W) 1

95 A1.0.04.1.008# flat gasket φ8 Φ8(thickness 2mm) 4

96 A1.0.00.5.001 inside hexagonal bolt M6×16 8

97 A2.3.06.02.1752
Vertical shaft on left  side of the 

back shutter
××δ1.5 1

98 A2.3.06.03.2458 right shutter ××δ1.2 1

99 A1.0.00.0.033# outer hexagon bolt M16×45 4

100 A1.0.00.0.047 outer hexagon bolt M16×80 2

101 A1.0.00.0.057# outer hexagon bolt M10×35 4

102 A2.3.06.04.459 air end frame 70×50 1

103 A1.5.114.011 shock pad φ70×50（M16-6H） 4

104 A2.3.06.02.1753 Vertical shaft on right side r ××δ1.5 1

77




